
 

UPTEC W08 026

Examensarbete 30 hp
Oktober 2008

Evaluation of the step-feed 
biological nitrogen removal process 
at Kungsängen wastewater treatment 
plant 
Utvärdering av kväverening med stegbeskickning 

vid Kungsängsverket 

Linda Åmand



i 

Abstract 

Evaluation of the step-feed biological nitrogen removal process at Kungsängen 
wastewater treatment plant 
Linda Åmand 

The step-feed biological nitrogen removal process at Kungsängen wastewater treatment plant 
in Uppsala has been in operation since 1999. This process configuration in the activated 
sludge process has since its introduction into full-scale operation in the early 1990’s proved 
to offer many benefits compared to an ordinary predenitrification process. The implemented 
[...]
optimisation. ASM1 is mainly applicable when municipal wastewater is to be treated and is 
still used in many contexts. In the 1990’s, new versions of ASM1 were developed; ASM2 
and ASM3 (Gearney et al., 2004). ASM2 is extended with phosphorus removal and ASM3 is 
the preferred model when dealing with industrial wastewater.  

In this project, ASM1 is used and the main purpose is to try to calibrate the model to the real 
system and if this succeeds evaluate different scenarios. The Java Activated Sludge 
Simulator (JASS), developed at the Department of Information Technology, Division of 
Systems and Control at Uppsala University, is based on ASM1 and has a version with an 
implementation of the process solution of block C at Kungsängen WWTP.  

2.3.1 Activated Sludge Model no.1 (ASM1) 
As mentioned above, ASM1 was the result of the work of the IAWPRC task group and it was 
presented by Henze et al. (1987). The basic unit for defining carbonaceous material was 
decided to be COD. When it comes to modelling of activated sludge processes, COD and 
nitrogen compounds are divided into several fractions as mentioned in Section 2.1. These 
fractions are state variables of the model. A state variable is an internal process variable that 
is updated at each time interval through integration of the corresponding state equations 
(Jeppsson, 1993). 

The COD that is not active biomass can either be biodegradable or non-biodegradable. The 
biodegradable material can in turn be either readily (SS) or slowly (XS) biodegradable COD. 
Readily biodegradable material is believed to be small and simple molecules that can be 
transported through the cell walls of the biomass. Slowly biodegradable COD on the other 
hand needs to be enzymatically degraded through so called hydrolysis until it can be utilized 
by the microorganisms.  

Non-biodegradable COD is not available for the microorganisms. The inert COD can both be 
soluble (SI) and particulate (XI). Some inert COD is produced when cells are decaying. The 
biomass is also a part of the total COD and can either be heterotrophs (XB,H) or autotrophs 
(XB,A), see Section 2.1. An overview of the COD characterization in ASM1 is found in 
Appendix A, Figure i. 



 8 

Nitrogen can be divided into similar fractions as COD. Nitrate and nitrite nitrogen (SNO), 
ammonia nitrogen (SNH) are the fractions available for the biomass. A more detailed 
characterization of the nitrogen fractions in ASM1 is found in Appendix A, Figure ii. 

The different ASM models all have their own way of describing substrate flows. The 
substrate flows of ASM1 are depicted in Figure 3.  

 

Figure 3. Substrate flows for autotrophic (nitrifying) and heterotrophic (denitrifying) biomass in ASM1. 
(Modified from Gujer et al. (1999)). 

Apart from state variables and equations, the model parameters decide the model behaviour. 
There are 19 stoichiometric or kinetic parameters in ASM1, all described in Appendix B. 

There are several constraints and limitations in ASM1, one example being the assumption 
that both temperature and pH are constant. For more information, see Jeppsson (1996) and 
Gearney et al. (2004).  

 

XA 

SO SNH 

XS 

XI 

SS 

SO/SNO 

XH 

Growth 

Growth 

Decay 

Decay 

SNO 
Heterotrophic 
biomass 

Autotrophic 
biomass 

Inside of 
cell 

Hydrolysis 



 9 

3 STEP-FEED BIOLOGICAL NUTRIENT REMOVAL 

As mentioned earlier, the activated sludge process can be configured in many ways; one 
example being the step feed activated sludge process with biological nutrient removal 
(BNR). The step-feed activated sludge process is a plug-flow process, i.e., a process where 
the RAS enters the head end of the reactor and the particles in the fluid are ideally leaving the 
reactor in the same order as they enter (Grady et al., 1999). The opposite of the plug-flow 
reactor is the complete-mix reactor.  

In the step-feed process the influent wastewater is fed at several stages in the biological 
reactor making readily biodegradable organic material available for the denitrifying bacteria 
in several compartments. If nutrient removal is to be incorporated, the basins are divided into 
several zones with different biochemical environments, similar to the ordinary activated 
sludge process with BNR. A step-feed predenitrification system with three stages is 
demonstrated in Figure 4. This process lacks the nitrate recycle present in the ordinary 
predenitrification process (Figure 1). 

 

Figure 4. Overview of the step-feed denitrification process. 

The step-feed BNR system was introduced in full-scale plants in Germany (Schlegel, 1992). 
The author concludes that successful nitrogen removal can be achieved without recirculation 
of nitrate since the nitrate generated in the denitrification can be oxidized in the next 
nitrification zone. The reduced recirculation of nitrate reduces the overall operating costs of 
the plant. This has also been evaluated on a theoretical basis by Miyaji et al. (1980). 

Other studies with full-scale evaluations of the step-feed process have been conducted in 
Germany (Kayser et al., 1992), in the United States (Fillos et al., 1996; Johnson et al., 2005; 
Daigger & Parker, 1999) and in Turkey (Görgün et al., 1996). Several benefits with the step-
feed process have been reported both in full-scale, pilot-scale and theoretical analyses. 

Apart from reducing energy consumption through the reduced need of pumping, the step-
feeding creates a concentration gradient of MLSS in the tank (Nolasco et al., 1993). The 
return sludge will only be partially diluted with the incoming wastewater at the head end of 
the reactor and the MLSS will be higher in the early compartments. This implies that the 
average MLSS in the tank can be higher in the step-feed process – compared to an ordinary 
plug-flow system – without increasing the solids loading to the secondary clarifier and SRT 
is thus increased (deBarbadillo et al., 2002).  

Due to the MLSS gradient across the tank more wastewater can be treated within the same 
reactor volume, a 35–70 % increase has been reported by (Crawford et al., 1999), or smaller 

Influent wastewater 

Q1 Q2 Q3 

Return activated sludge (RAS) Waste activated sludge 
(WAS) 

Effluent 
wastewater 



 10 

plants can be constructed without affecting clarifier load (Daigger & Parker, 1999). Another 
effect of a reduced SS loading to the clarifier is more stable settling conditions since there is 
a smaller risk for bulking sludge (Jenkins et al., 2003).  

Since not all of the wastewater is entering the tank in the same zone, the F/M loading is 
lower compared to ordinary plug-flow, which lowers peak oxygen demand (Metcalf & Eddy, 
1991), making the system better at handling high organic loads (Hegg, 1990). The division of 
incoming wastewater can also be beneficial for the microbial community since it reduces the 
negative effects of toxic substances. 

Another benefit from the step-feed configuration is the flexibility of operation (Metcalf & 
Eddy, 1991). One example is the possibility to shelter the biomass from wash-out during high 
flows through reduction of the influent flow to the first denitrification zone (Hegg, 1990; 

Nyberg et al., 1996). As a result, there are plants which change the feeding point prior to wet 
weather flows.  

The flexibility of operation is not only positive, since the many possibilities might make the 
operation more complicated if the operation is to be completely optimized. To tune the 
process and make proper use of the substrates and nutrients according to theoretical 
discussions within the field, a complete characterization of the incoming wastewater and 
subsequent implementation of new routines and operating conditions within the plant is 
required. In reality, this might be too time-consuming and requires high competence among 
the personnel at the plant. 



 11 

4 KUNGSÄNGEN WASTEWATER TREATMENT PLANT 

The Kungsängen wastewater treatment plant (WWTP) is situated in the south-eastern parts of 
Uppsala city. The first part of the plant, block A, was established in the 1940’s. Since then, 
several extensions have been added. The latest part, the C-block, was taken into operation in 
1999 (Uppsala kommun, 2008). The present construction is dimensioned for 200 000 pe and 
the present load is 149 000 pe (based on 70 g BOD7/pe, d). Of the total flow to the plant, 7 % 
or 30 000 pe, is estimated to originate from industries in the area, the main actors being 
medical companies and food industry. For an overview of the process at Kungsängen 
WWTP, see Figure 5.  

The plant separates visible objects, carbon, nitrogen and phosphorus from the wastewater. 
The treated wastewater is released into Fyrisån which enters the northern branch of Lake 
Mälaren. In the primary treatment step, physical objects are removed from the wastewater 
with the help of bar screens. Larger particles and sand with a diameter less than 
approximately 0.15 mm is separated in an aerated grit chamber. Before the wastewater enters 
the grit chamber, iron chloride is added to enhance the separation of primarily phosphorus. In 
the primary clarification, smaller particles are removed before the effluent continues to the 
biological treatment step. Block A and B have one common treatment system until the water 
enters primary clarification. 

 

 

 

 

 

 

 

 

 

The secondary treatment is a biological process with activated sludge. Ordinary 
predenitrification is operating in all of the three lines in block B and in line 1–2 in block A 
while step feed predenitrification with three stages is implemented in line 3–5 in block A and 
in block C. The influent wastewater is fed to the inlet with predenitrification and to the three 
anoxic zones with step-feed. Each block has its own secondary clarification tanks with a total 
area of 6250 m2. 

After the secondary clarification the wastewater from all three blocks is pumped to tertiary 
treatment where phosphorus and remaining bio solids are precipitated with small amounts of 
iron chloride. The flocs are separated through tertiary clarification. An overview of the plant 
is found in Appendix C. 

Figure 5. Overview of Kungsängen WWTP (Drawing from Uppsala municipality). 

1. Primary treatment with bar 
screens, chemical precipitation, 
aerated grit chamber and primary 
clarification. 

2. Secondary biological treatment 
with aeration tanks and secondary 
clarification. 

3. Tertiary treatment with chemical 
precipitation. Tertiary clarification 
follows. 

4. Solids handling: Thickening, 
digestion, dewatering and biogas 
production 

Screens 

1. 2. 3. 

4. 

Grit Prim. clarification 

Rerturn sludge 

Aeration tank 

Dome 

Sec. clarification 
Tert.  

clarification 

Dewatering 

Thickening 

Digester 



 12 

Waste sludge from the chemical precipitation is pumped back to the primary clarification in 
block B and is further treated together with the primary sludge in the solids handling. The 
sludge is pumped to a gravity thickener and through drum thickeners to the digester for 
production of biogas. Through digestion, the sludge is stabilized and sent to the mechanical 
dewatering. Before dewatering a polyelectrolyte and a foam control agent is added. The 
stabilized and dewatered sludge is kept in large silos, awaiting transportation to the 
Hovgården industrial waste site and is presently used to cover closed landfill areas.  

Block C is dimensioned for 2 800 m3/h and block A and B for 1 000 m3/h each. On average, 
the plant treated 51 100 m3/d during 2007 out of which 62 % was treated in block C, which is 
equivalent to about 1 300 m3/h. The effluent quality during 2007 and 2006 together with the 
required effluent concentrations is presented in Table 1. The total nitrogen concentration 
exceeds the limits in 2007. 

Table 1. Effluent requirements and yearly averages during 2006 and 2007 for Kungsängen WWTP. 

 BOD7 [mg/L] Tot-N [mg/L] Tot-P [mg/L] 

Required 10 15 0.3 

2006 <3 14 0.11 

2007 <3 16 0.12 

4.1 BLOCK C 

Block C was constructed in the mid 1990’s in order to improve the nitrogen removal of 
Kungsängen WWTP and to prepare the plant for an increased load. When it was taken into 
operation in 1999, there was a significant reduction in nitrogen discharge from the plant. 
(Uppsala kommun, 2008).  

The load of carbon, nitrogen and phosphorus was at Qdim estimated to be 58 % of 14 000 
kg/d, 24 000 kg/d and 550 kg/d (RUST VA-projekt AB, 1996). More details of the 
dimensioning data for block C are found in Appendix D, Table i. The reject water flow was 
supposed to be fed to block A, but is today fed to block C. 

The process configuration of the biological treatment in block C is described in detail in 
Figure 6. Approximately one third of the incoming wastewater is fed to each stage. All three 
stages are divided into separate zones where equipment for mixing, aeration or both is 
installed (Ek, 2001). The combination of mixers and aerators in the same zone bring about a 
more flexible process and the zones can be operated differently during winter and summer 
periods to compensate for the effect of temperature changes on the growth rate of nitrifiers.  

Three cases of operation have been used during the evaluation period, which are displayed in 
Table 2 together with the zone volumes. The two winter cases have a larger aerobic volume 
and are more suitable for a colder climate.  

There is a possibility of adding a carbon source to zone 3:2 and 3:3 if there is a lack of easily 
biodegradable material for denitrification (RUST VA-projekt AB, 1996). This has not 
happened yet, but is a future possibility if needed.  

In Figure 7, the physical configuration of one out of five process trains is demonstrated. Each 
process line has two sedimentation tanks. Line 3 is built as an experiment line. This implies 
that it has its own pumping station for RAS and WAS. There is one pumping station for line 
1+2 and one for line 4+5. 



 13 

Apart from incoming domestic wastewater, external sludge and reject water from the sludge 
dewatering has since a few years been fed to the inlet in block C. The reject water has a high 
concentration of ammonia and hence increases the nitrogen load to the block which handles 
higher nitrogen concentrations than block A and B.  

Each process line has two sedimentation tanks in the secondary sedimentation step with a 
total area of 3600 m2 and a depth of 5 m. 

Figure 6. The process in block C. Several compartments in the activated sludge basin can be either aerobic or 
anoxic. 

 

 

Figure 7. Physical process configuration of 
one of the lines in block C. 

4.1.1 Operation of Block C 
The wasted sludge flow is the control parameter to regulate the MLSS in the aeration tanks in 
block C, and hence affect the sludge age. The other major parameter that is available for 
control is the oxygen set-point. Apart from these possible modifications, several internal 
factors within the plant influences the operation of the nitrogen removal in block C, see list 
below (Holmström, 2008; Jidetorp, 2008). 

Zone Volume 
(m3) 

Winter 
2007 

Summer  Winter  
2008 

Mixing 896 Mixing Mixing Mixing 

1:1 896 Aerobic Anoxic Aerobic 

1:2 1792 Aerobic Aerobic Aerobic 

2:1 896 Anoxic Anoxic Anoxic 

2:2 896 Aerobic Anoxic Aerobic 

2:3 1878 Aerobic Aerobic Aerobic 

3:1 936 Anoxic Anoxic Anoxic 

3:2 936 Anoxic Anoxic Anoxic 

3:3 936 Aerobic Anoxic Anoxic 

3:4 936 Aerobic Aerobic Aerobic 

3:5 2200 Aerobic Aerobic Aerobic 

Total aerobic vo lume  9534 (72%) 6806 (52%) 8598 (65%) 

Total anoxic volume  3664 (28%) 6392 (48%) 4600 (35%) 

Effluent 
wastewater 

Influent wastewater 

1/3Q 1/3Q 1/3Q 

1:1 1:2 2:1 2:2 2:3 3:1 3:2 3:3 3:4 3:5 Mixing 

Zone 1:1 

Zone 1:2 

Zone 2:1 

Zone 2:2 

Zone 2:3 

Zone 3:2 

Zone 3:1 

Zone 3:3 

Zone 3:4 

Zone 3:5 

Mixing 

1/3Q 

1/3Q 

1/3Q 

Table 2. Area and biochemical configuration of the zones in 
block C. 

To sec. 
clarification 